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REVISION DATE None

STANDARD IESNA TM-30 - 2015: IES Method for Evaluating Light Source Color Rendition
TEST METHODS Results were generated using IES TM-30-15 Basic Calculation Tool V1.01 and

mW/nm spectral distribution test data from LM-79 Integrated Sphere test in
Intertek report number 104384354LAX-001.

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions
of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is
authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service
must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is
or has ever been under an Intertek certification program.
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| TEST RESULTS |
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TEST RESULTS (cont'd) |
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| TEST RESULTS (cont'd) |
Graphic Shifts (%) 140 -
Hue Bin R: Chroma Hue
1 79 -10% -2% 130 -
2 79 -8% 7%
71 -3% 13% 120 -
82 4% 10%
88 7% 6% 110 -
87 7% -3%
81 0% -11% ac” 100 ®
8 90 -3% -5%
9 87 7% -1% 0 1
10 82 -7% 7%
11 77 3% 14% 80 1
12 81 6% 7%
13 87 7% 3% 70 1
14 80 8% -12% o | | | | |
5 81 0% -11% 50 60 70 80 90 100
16 76 -6% -16% R;
| END OF TEST RESULTS |
CONCLUSION

The results tabulated in this report are representative of the actual test samples submitted for this report only.
The data is provided to the client for further evaluation. Compliance to the referenced specification
requirements was not determined in this report.
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